141944812683 To:979 268 Ble2

rom: CSBEL

JUN-27-2887

MI-X

I-9 locks into
slots of MI-8.
Burr attaches to

MI-9 face.
fifiid LA-Si] | X Lt Tv
MI-6 u. 3 CR ?\ T s | » 13
IRl Sy o U
v -@1 2 Lﬁ:é%‘ =
LA-3° Kj} Burr attached to tAu

LA-6

face of LA-1

MI-12

A0

PARTS
PART NUMBER  DESCRIPT
LA-1 Main Cas
LA-2 Front Be
LA-3 Rear Bea
LA-4 Burr €ap
LA-5 Yoke
LA-6 Discharg
LA-7 Mill Pul
LA-8 Tdler Pu
LA-9 Y-pulley
LA-10 Szeel Sh
L&-12 Bearings
MI-6 Adjustme
MI-7 Lock Tian
M1-8 Feed Wor
MI-9 Revolvin
MI-XP Pulley C
MI-12 Base
MI-10SF Burrs -~
MI-10SC Durrs -
MI-X Callar -
LA-22 Cap Sere
LA-23 Cap Scre
LA-24 Cap Scre
LA=-25 flat Hea
LA~-26 Flat Hea
LA-27 Nut -~ 3/
LA-28 Nut -~ t/
LA-29 Lock Was
LA=-30 Lock Was
LA-31 Cotter P
LA-32 Steel Di
LA-33 S5teel Ba



141944981283

57 From:CSBELL

JUN-27-2007 13

I-9 locks into
slots of MI-8.
Burr attaches to
HMIi-9 face.

MI-12

[

PARTS LIST FOR LAMILPA POWER MILL

PART NUMBER DESCRIPTION
LA-1 Main Casting
LA-2 Front Bearing Cap
LA-3 Rear Bearing Cap
LA-4 Burr Cap
LA-3 Yoke
LA-6E Discharge Cap
LA-7 Mill Pulley - 3-1/2" x 2"
LA~B Idler Pulley - 3" x 12"
LA-9 V-pulley 12"
LA-10 Steel Shaft
LA-12 Bearings
MI-6 Adjustment Wheel
MI1-7 Lock llandle
MI-8 Feed Worm
MI-9 Revolving Burr Holder
MI-Xp Pulley Collar - (For LA-3)
MI-12 Base
MI-105F Burrs - Fine Mashing
MI-10S8C Burrs - Coarse Mashing
MI-X Collar - (For engaging MI-9)
La-22 Cap Screw - 3/B" x 1-1/2"
LA-23 Cap Screw - 3/8" x 1-1/4"
LA-24 Cap Screw - 3/8" x 2%
LA-25 Flat Head Screw - 1/4" x 1-1/4"
LA-26 Flat Head Screw - 1/4" x 1"
LA-27 Nut - 3/8"
fA-28 Nut - 1/4"
LA-29 Lock Washer - 3/8% I.D.
LA-30 Lock Washer - 1/4" I.D.
LA-31 Cotter Pin - 3/16* xl1-1/2"
LA-32 Steel Pisc - 1-3/16"
LA-33 Steel Ball - {-3/16"

REQ'D

et DN DO LTI DU b b ot ok ot oot () e [k b e e e

pr
pr



